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Current Lead Test Data Sheet

Current Lead Serial Number 3 W / / / 8 A’ Dwg and Rev Number 03 -7/ - Jwte — e

Test# Test Title Date Technlcian

1 Dimensional Check

Dimensian

Lead® / 5 %/ /-25-03 T ack
lead® 2 5 Yt )
Lead® 3 5 2'3/52-"
Lead ™ f 5 23f32
Lead ™5 5 ¥o/u4
Lead™ & 5 M
lead®7 4 V32~
Lead® ¥ 5 2%/ 27
Lead” T & %/ 50
lead /0 5 z’/a;

Dimension B

Lead T/ 7 A H-25-03 T ACK
Lead *2 ”/?’2/

Lead ¥ 3 ?7 3:}'/ oY
Lead"‘?

Lead®*5 7' "/J;%/
lead* 7 732
Lead® 79 3o
{ead #¢ 7 /’/3'2/
Lead® T 2 V>2
Lead # 7

Dimension C A
Lead 1 37 f-25-03 JACK
Lead A2 39 '%d
Lead# 3 39 731
lead® ¥ 310
Leadﬁs_ 3? 732—"
Lead 2 39 ,:,-/("_/
Lead® 7 37 V")D ‘
Lead#? 39 /52-" .
Lead‘ 7 319 f7/c(4
Lead®/0___ 314 "}/Gll?/




Test # Test Title Date Techniclan

Dimension D

tead #/ 3/ '7/(4{ [-25-2% TAQK,

Lead¥2 37 'Yy

Lead®3 3/ Yy

Lead®4 I Yox

tead #5 3/ '7/@6

Lead®y 3 V4

Lead* 7 3/ 17/990

lead® ¥ 3/ ”/54‘

Lead® 9 %/ ",7/01"

Lead 107/ ey
Dimension E

Lead #/ H-2%5-03 T acK

lead¥2 ¢4

Lead 73 &

Lead* 4 b

Lead"'/f 5 4

lead®¢ L

Lead®7 &

Lead #g ¢

Leadﬁ 7 &

Lead ¥ 4

Dimension F ., 1¢0 J-25-03 T ack
Dimension G

Lead? { o [-26-0> TACK

Lead? 2 0

Lraad‘F 3 0

Lead * ¥ /gf

Lead? 5 //M

Lead? & 0

Lead ¥ 7 f/w

ead? § Yy

Lead® ¢ 0

Lead ¥ to )

Dimension H 002 [f-25-03 TACK




—
Test # Test Title Date Technlcian

2 Pressure Test
Result (circle one) @Fai! 1803 v
Degradation of pressure? Ao E

3 Leak Test
Result (circle one) G@ail 11303 /?F
Leak rate achieved? _ A vl % 7

4 Voltage Isolation Test in Air _ ,
Result (circle one) ?Eg—f}*ail H-19-23 /-3 M
Isolation voltage achieved 9\ K / Lf [ < \/

§ Voltage Isolation Test in Dewar
Result (circle one) éass Fail [ A-7-03 65
Isolation voltage achieved LOOV

6 Full Current Test

Result (circle one) é@Fail [2-9-03

G&

Max voltage across lead
Lead
Lead
Lead
Lead
-Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer / !/2/1/7/’ 0}
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Current Lead Test Data Sheet

Current Lead Serial Number 3 W 1/ 8 B Dwg and Rev Number 0~ T7~ TO0FRe

Test # Test Title Date Techniclan

1 Dimensional Check

Dimension A

Lead #| ’ of J-25-03 T ACK
Lead ¥ 2~ £ 57u¢

Lead®* 3 ¥ e

Lead® 41 57/0‘_!

Lead® 54 /¢y
Lead® & Y S7u¥
Lead '
Lead
Lead
Lead

Dimension B

Lead *_{ ] /32— /1-25703 T ACK.
N Lead# 2 7”/!P

tead® 3 b4 32

lead®* 4 2 2/32

tead®5 7 32

Lead ¥ £ 9 232

Lead

Lead

Lead

Lead

Dimension C
Lead 4 _/ 39%% ' [-25-03 TACK,
tead¥ 2 27 Yoy
Lead'# 3 3? ?/bft
Lead™ 1 39 ?737/
Lead® 5 39 7i¥
Lead™ & 39 Y3z




Tost # Test Title Date Technlclan

Dimenslon D

Lead #] 30 Y32 [-25-03 T a0k

Lead ¥2. 30 T/! 2

Lead # 3 30 Yoy

Lead ¥ 4 30 Y52

Lead ¥ 5 g0 7/3 22—

Lead 47 ¢ 30 ’,’/4_,4

Lead

Lead

Lead

Lead
Dimension E

Lead ¥/ b H-28-03 J Ak

lead #2- G

Lead # 2 C’

l.ead ul ‘1(' ‘;

l.ead # 4

Lead'#' /d b

Lead

Lead

Lead

L.ead

Dimension F 5.0 §5 {-25-03 oAl YR 4
Dimension G

lead # | Joy [-25-03 Jack

Lead ¥ 2. //(e‘f

Lead ¢ 3 {7

Lead a4 ‘yﬁ‘;/

Lead® 5 o

Lead*{ b o

Lead

Lead

Lead

tead

Dimension H L 02T }-25-0% JACK




Test # Test Title Date Technician

[N ]

Pressure Test
Result {circle one) G’assl ail L1205 ?F
Degradation of pressure? Aoy E

jea

Leak Test

Result {circle one) G’_&lﬁﬂ’ail - /- 2073 ' /7F_
-/

Leak rate achieved? _ 29 /0

&

Voltage Isolation Test in Alr .
Result (circle one) g’?&ﬂ l[-24-0>> /3W
Isolation voltage achieved 92 2 Zf/ 6 V

Voltage [solation Test in Dewar

Result (circle one) @E&‘;’Fall ] 2-4-93 GR

Isolation voltage achieved 60 0 V

len

[s)]

Full Current Test
Result {circle one) é‘ass Fail /2 -4-p3 GR

Max voltage across lead
Lead
Lead
Lead
Lead
--Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer WM
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Current Lead Serial Number

——

Current L-ead Test Data Sheet

IWHEC

Dwg and Rev Number

o 1—AST1-TJooy ~r~o

Test # Test Title Date Technlclan
1 Dimensional Check
Dimension A
Lead £ 7 H 7/§ H-25-03 JACK
Lead * ¢ Y 57(1‘/
Lead* 9 Y iy
Lead * 10 Y Z/32]
Lead * Il 4 STy
tead# (2 % ’fﬂéfh
Lead
Lead
Lead
Lead
Dimension B
Lead®1 9 °73% J-25-03 __Tack
Lead * ¥ ? /g
tead ¥ 7 7 :Ly??z
Lead * /0 9 43/ gy
ead B 42 *3
Lead # 12 ¢ ey
Lead
tead
Lead
Lead
Dimension C
Lead £ 7 3%% [-25-03 TALK

Lead* s 59 %:V

Lead ¥ 9 39 Yo

Lead ® 1o 39 VY

ead £ 139 Yoy
tead # (2~ 39 Yoy




Test # Test Tltle Date Technlcian

Dimenslon D
Lead # 7 20732 Y-25-°03 THCL

Lead & ¢ 30 Y4
Lead ol 2 22 %I/
Lead ¥ /0 30132
Lead ¥ // 30 9/32
Lead * /2 20932
Lead

Lead

Lead

Lead

Dimension E

tead 4 7 L J-2-5-03 Tac kK

Lead ¥ & &
Lead # 9 b
Lead® /0 }
Lead ¥ // b
Lead® /2

Lead
Lead
Lead
Lead

Dimension F 5. 06 7 M -25-03 C T Ap L

Dimension G
Lead # 7 Yoy /]-25-23 T ACK

Lead ¥ & 0
Lead® 9 {
Lead ¥ /0 :'/u{
Lead® {/ 0
Lead ¥ /12 Iyuf
lLead
Lead
Lead
Lead

Dimension H , 00 Z /f-24-0% T ALK




———
Test # Test Title Date Technlclan

2 Pressure Test
Result (circle one) GQFEIH 2503 Y’ /‘_
Degradation of pressure? YoV

3 Leak Test -~
Result {circle one) Gfﬁlf:ail /-28-0°3% ?/:
Leak rate achieved? /. x / o '

4 Voltage Isolation Test in Air

In

=)

Result (circle one) ass/Pail “ -1 5

B

Isolation voltage achigved ;Z K / L”< (,/

Voitage Isolation Test in Dewar

Result (circle one) éas /Fail /2-3-03

6K

Isolation voltage achieved .00
nd

Full Current Test
Result (circle one) é@Fail /%Z%j é<T2/
/7

Max voltage across lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer M%f

e
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"

Current Lead Test Data Sheet

Current Lead Serial Number < Wl [l g D pwg and Rev Number O3 -F5T /-3005 12V

Test # Test Title Date Technician

1 Dimensional Check

Dimenslon A
Lead ¥ /1 4 ;70‘5( /)-25 -03 TACK
Load F 1y 1 *7ey ‘
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension B
tead # /7 7 32 J-25-0
Lead ¥ /# 2252
Lead .
Lead
Lead
Lead
Lead
Lead
Lead
Lead

JAcK,

Dimension C
Lead ¥/3 39 %V {-25-03 FACK ‘
Lead # /4 37 :Véf/
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead




Test#

Test Title

Date

Techniclan

Dimension D
Lead ¥ /3 20 Y32

[[-25-03

J_ACK

Lead ¥ /4 3o '%4

Lead

Lead

Lead

tead

Lead

Lead

Lead

Lead

Dimenslon E
lead ¥ 13 &

Lead® /¢ %

H-28-03

JacK

lead

Lead

Lead

tead

Lead

Lead

Lead

Lead

Dimension F

Dimension G
tead #.43 0

{-25-¢3

- THek

J-25°3

THaK.

tead # 14 ¢

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Dimension H , b5

J-25-22

JACK




T—
Test # Test Title Date Techniclan
2 Pressure Test _
- Result (circle one) é@ail 11-12-63 ? /:_
Degradation of pressure? ADA/ =
3 LeakTest
Result {circle one) G’@Fai!w? N-20-03 /?;_
Leak rate achieved? ‘ L7 & /0
4 Voltage Isolation Test in Air
Result {circle one) g’g ail L-20-0 15 /]/)
Isolation voltage achieved 9~ / Lf: F V
5 Voltage Isolation Test in Dewar
Result (circle one) @Fall /2~ <L-03 G B
Isolation voltage achieved é 00 V
6 Full Current Test
Result (circle one) G;a_;} Fail / 2-9-03 G 5
Max voltage across lead
Lead
Lead
Lead
Lead
© Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer

72 yr

/'/

/
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